SUMMARY OF THE 2015 STD TREATMENT GUIDELINES

These recommendations for the treatment of STDs reflect the 2015 CDC STD Treatment Guidelines. The focus is primarily on STDs encountered in outpatient practice. This table is
intended as a source of clinical guidance and is not a comprehensive list of all effective regimens. For more information, please refer to the complete CDC document at
http://www.cdc.gov/std/tg2015 . Clinical and epidemiological services are available through the ISDH’s STD Prevention Program. For assistance please call 317-233-7499. For more
information about STDs please utilize the state’s website http://www.in.gov/isdh/17440.htm

DOSING ABBREVIATIONS: d=day; qd=once each day; bid= twice daily; tid=three times a day; gid=four times a day; po=by mouth; IM=intramuscular injection; IV=intravenous;
mg-milligram; g=gram; hs=hour of sleep; pm=as needed.

DISEASE RECOMMENDED REGIMENS ALTERNATIVE REGIMENS
CHLAMYDIA
Uncomplicated Genital/Rectal/Pharyngeal Infections Azithromycin 1g po x 1 or * Erythromycin base 500mg po gid x 7 d or
*  Doxycycline 100mg po bid x 7 d * Erythromycin ethylsuccinate 800mg po gid x 7 d or
* Ofloxacin  300mg po bid x 7 d or

Levofloxacin 500mgpogdx7d

o Azithromycin 1g po x 1 * Amoxicillin 500mg po tid x 7 d

¢ Erythromycin base 500mg po gid x 7 d or
* Erythromycin base 250mg po gid x 14 d or
* Erythromycin ethylsuccinate 800mg po gid x 7 d or
* Erythromycin ethylsuccinate 400mg po gid x 14 d

Pregnant Women

PELVIC INFLAMMATORY DISEASE Recommended Intramuscular/Oral regimens
+ Ceftriaxone 250 mg IM x 1 or
+ Cefoxitin 2g IM x 1 with Probenecid 1g po x 1
PLUS
+ Doxycycline 100mg po BID x 14 d
with or without
+ Metronidazole 500mg po bid x 14 d

Parenteral Regimens Parenteral Regimens
« Cefotetan 2g IV every 12 hours plus * Ampicillin/Sulbactam 3 g IV every 6 hours plus
« Doxycycline 100mg po or IV every 12 hours or * Doxycycline 100 mg orally or IV every 12 hours

* Cefoxitin 2g IV every 6 hours plus
+ Doxycycline 100mg po or IV every 12 hours

NONGONOCOCCAL URETHRITIS * Azithromycin 1g pox 1 or + Erythromycin base 500mg po gid x 7 d or

* Doxycycline 100mg po bid x 7d « Erythromycin ethylsuccinate 800mg po gid x 7 d or
+ Levofloxacin 500mg po qd x 7 d or

+ Ofloxacin 300mg po bid x 7 d

*PERSISTENT AND RECURRENT (NGU) ¢ Men initially treated with Doxycyline:
Azithromycin 1g po x 1
* Men who fail a regimen of Azithromycin:
Moxifloxacin 400mg po qd x 7 d
* Heterosexual men who live in areas where T. vaginalis is highly prevalent:
Metronidazole 2g po x 1 or
Tinidazole 2g po x 1



http://www.cdc.gov/std/tg2015
http://www.cdc.gov/std/tg2015
http://www.in.gov/isdh/17440.htm

DISEASE RECOMMENDED REGIMENS ALTERNATIVE REGIMENS

TRICHOMONIASIS * Metronidazole 2g po x Lor Metronidazole 500mg po bid x 7 d
* Tinidazole 2g po x 1

LYMPHOGRANULOMA VENEREUM * Doxycycline 100mg po bid x 21 d « Erythromycin base 500mg po gid x 21 d

SCABIES + Permethrin 5% cream (apply to all areas of body + Lindane 1% 1 oz.lotion or 30g of cream, applied thinly to
from neck down, wash off after 8-14 hours or all areas of the body from the neck down, wash off after 8
* Ivemectin 200 pg/kg po, repeated in 2 weeks hours

GENITAL WARTS (Human Papillomavirus)

. . Patient Applied * Podophyllin resin 10% -25% in compound tincture of benzoin ma
Extemnal Genital/Perianal * Imiquir?lgd 3.75% or 5% cream or be coﬁsﬁiered for provider—administgred treatment if strict g
* Podofilox 0.5% solution/gel or adherence to the recommendations for application or
« Sinechatechin 15% ointment « Intralesional interferon or
Provider Administered * Photodynamic therapy or
+ Cryotherapy: repeat applications g1-2 weeks or * Topical cidofovir
* Trichloroacetic acid (TCA) 80%- 90% or
Bichloroacetic acid (BCA) 80%- 90%: apply q week pm

« Surgery—electrocautery, excision, laser, curretage

* Indicates update from the 2010 CDC Guidelines for the Treatment of Sexually Transmitted Disease




